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® MAPUYTNOJbCKUI METAJJYPITHUYECKUI KOMBUHAT
YKPAHHA
UKRAINE UMEHHW UABUYA ALIgs
ILYICH IRON & STEEL WORKS OF MARIUPOL
87504, r.Mapuynons, yaJlepuenko, 1. Tenekel15157 DEPO SU Levchenko str. 1. Mariupol. 87504, Telex 115157 DEPO SU
3ABOJCKOM CEPTUO®HUKAT KAYECTBA Ne 13330 Hara 29.05.04" Jincr % JICTGB
MILL’S QUALITY CERTIFICATE Ne Date T Sheet of steeets
(]
ICBMAe'I:eanTB.O 0 NPUEMOYHBIX UCTIBITAHUAX EN 10204-3.1 B ISO @EE'».T
nspection sertificate . 9001 ACTY 150 3001
Korrrpaxr Ne 12EXP/06L-04 Lot] ~ JaBOACKOH 3aKas Ne
Manufacturer’s LF43-010633/369927
Contract Ne LF43010635 Sp.35LF \works order Ne
Jakaziuk DUFERCO S.A. 11044
Customer
Baron Ne (Apromamnza No) . KosaniectBo mryk o
Freight Car Ne (Lorry Ne) 36338349 Number of picces 23
HaI/IM.eH(.JBaHHe ToBapa [IlpokaT ToacToaMCTOBOI C'raﬂ,:[ap'l; ASTM A36/A36M-01
Description of goods Heavy plates Standarts -
Mapia cTamu ASTM A36 ASTM A6/A6M-01
Steel grade

CocTosaHHE ITOCTAaBKH
Delivery condition
'PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"

Mapkuposka
Marking
Hard stamp
Hosu- Homep nnasku| Homep maptiu Pa&\.lepbl’ o Koa-so } Teopern.
s Ne ) Product dimensions, mm WTYK | Macca.M.T
TonwnHa Ulupuna avHa  |Number of] Theoret.
ftem Ne} - Cast number Test number Thickness Wipdth : il;:ngth pieces | mass. m.t.
342663 9516 25,4 2438 6096 23 68,149

23 68,149




g

MILL’S QUALITY CERTIFICATE Ne 13330 l3254
PesyabTtarbl ucnbitannit  Test results

Hcnbitanue Ha pacrsakenne u yaapusiii 13ru6  Tensile and impact test
Paamepb!
Ot6o
P o | & g 3 «| obpaaua . -
§ - oﬁpaaqa © 5 O T I o o D of 1-Dnepruy yaapa / Impact energy. () c
k 3 Specimen g 3 © g; o 2 23 Llel m 2-Vnapuan psakoctt/ Impact strength. (j/sm2) 3
o E - & a pe g $ 0 SPecimen |3. Mexannuecxoe crapenye / Mechanical aging.
- 3 = Qp S|P EEE =x¢l|lo e ;
a c I o5 E|EPR o:- SEGS|%¥8|gw (i/sm2) Q
g ] e ._E’.:. g § S L 5 % ) 2 E S 6‘§ z a g ¢ | B- konutecTRO Bi3koi cocTanstomed B HalONE / 5
Jc:’ - g § Dol 2= ‘g E; 8 o S T S| & B |Number of toughness compo-nent in tracture s
Q
=3|e il 1= m§E§;VISOVUISOU °c
I Mpa 200mm 3HaveHue Value B, o1/on
4) 5) °C Red | Rm A% 2% | mm | mm 1 2 3 Yo 6)
9516 T 20 310 457 22
315 456 22
;‘._\'l“ W “‘
4) H - Havano nonocet / head strip; 5) L — npogonbHoe / longitudinal; 6) a — TonwwHa obpa3ya / trickness of specimen;
E — xoHey nonocel / end strip. T - nonepeyHoe / transverse. d - gnameTp onpasku / diameter of the mandrel.
V3K / Ultrasonic Examination
Betnnaska / Steelmaking process Konseprepusiii cnocod / Made by the BOC Process
Ne XHMHUECKOC COACPKAHHC JICMCHTOB / Chcmlcal contcnts of clements,
miasku | C [Man| Si| S| Pl Cr[Ni[cu]Ti]Al] B] N | Mo | VINb Ceq | Pcm
Cast No x100 x1000 x100 x100 x1000 x100
342663 {18 |87 (16 |23 {20 |4 3 13 40,2 139 16 |8 1 45 4 32
[Npumeuanue / Note
..Prime hot rolled alloyed steel plates Boron 0,0015%-0,0030%",
YKa3aHHbI B HacToAweM cepTudnkaTe ToBap COOTBETCTBYET NO KayecTBy AeiCTBYIOLIUM 1 TeXHUYECKUM
yCNoBuam e \yﬂ"“ .
. -Mgp 6,'“37
it is hereby certified that the quality of goods mentioned in this certificate is in WHE anda s and
specifications.
ognuce n 3kchepra
Signature o vmg agent's stamp
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® MAPHYTIOJIbCKUI METAJUTYPTUYECKUIT KOMBUHAT
‘1 HUMEHH WJIBHUYA '
ILYICH IRON & STEEL WORKS OF MARIUPOL
87504, r. Mapuynoss, yn.JIeyenxo, 1. Tenexc115157 DEPO SU Levchenko str. 1, Mariupol, 87504. Telex 115157 DEPO SU

YKPAUHA
UKRAINE

3ABOJCKOI CEPTUDPHKAT KAYECTBA Ne 14255 Harta 09.06.04 Hucr | B | JBCTOB
MILL’S QUALITY CERTIFICATE M i Date O ohest of steeets
CBuaeTenbCTBO 0 NPUEMOYHBIX UCALITAHUSX ISO Ao

A P EN 10204-3.1 B e

Inspection sertificate

ACTY ISO %001

9001

T HNENmGWM
et

3aBoackoii 3aka3 Ne

KonTpakr Ne 12EXP/06L-04 Lotl
Manufacturer’s LF43-020635/369927
Contract Ne LF43020635 Sp.35LF works order Ne
Saxas K DUFERCO S.A. 11044
Customer
Baron Ne (ABTomMammna Ne) KonnuectBo wryx
Freight Car Ne (Lorry Ne) 60472768 Number of pieces >
HaHM.el-If)BaHI/Ie ToBapa [IIpokaTt ToncronncroBoii C'raﬂ,uap-r. ASTM A36/A36M-01
Description of goods Heavy plates Standarts :
Mapia crams ASTM A36 ASTM A6/A6M-01
Steel grade
CocrosHue MOCTaBKH
Delivery condition
'PRIME HOT ROLLED ALLOYED STEEL PLATE WITH BORRON CONTENT 0.0015-0.0030%"
Mapxkuposka
Marking
Hard stamp
Io3u- Hoa i H Pasvepsr, MM Kon-so | Teopernu.
ag Ne OMEP THIaBKH OMEp napTHu Product dimensions, mm . WITVK Macca.M.T
Tommmua Iupuna Hmana [ Number of| Theoret.
ftem Ne) Cast number Test number Thickness Width Length pieces | mass. m.t.
243235 622A 38,1 1829 6096 4 13,34
243236 623A 38,1 1829 6096 1 3,335
5 16,675
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MILL’S QUALITY CERTIFICATE Ne 14255
PesyabTatel HenbiTanni  Test results
HcnbiTanne Ha pactsikenne H yaapubiii n3rué  Tensile and impact test
] Peouee
§ - oGpaaua © g g_‘: § g o g DFr)T\ gf 1-Ineprus yaapa / hmpact energy. (j) 12_
’5_2 Specimen % g E z 'é) 2 é I Ll S 2-Vnapuas skoet/ Impact strength, (j/sm2) &”J
o g © % g s o g e % g, o Specimen [3_ nfexanmucckoe crapense / Mechanical aging.
a © I %5 ElFrw 54 3 S S °’§ ® (i/sm2) (o)
g ;"’: o _5 2 s 52 s 2R &4 2Em é" i B L1 < |B- kommriceTRo RAKOlH coCTaBIBIOWEI B HAIOME / ?,
£ 9 § 8ol 2= E’; §_ g 896 § 5’ ES1 3 B [Number of toughness compo-nent in tracture s
=gleg = |5 215 =|v: IS0V, U:1S0- °C
T Mpa 50mm 3HaueHue Value B, 61/08
4) 5) °c Red | Rm A% Z% | mm | mm 1 2 3 % 6)
622A T 20 317 |480 32
366|500 34
623A T 20 317|496 28
) 297|496 27
4) H - navano nonocsl / head strip; 5) L - npoaonsHoe / longitudinal, 6) a — TonwwHa o6pasua / trickness of specimen,
E ~ koHey nonockt / end strip. T —- nonepeyHoe / transverse. d - avamertp onpasku / diameter of the mandrel.
V3K / Ultrasonic Examination
Brinnaska / Steclmaking process Konseptepubiii cnoco6 / Made by the BOC Process
Ne Xumuucckoc coacpxkanuc ncmcuros / Chemical contents of clements, %
mnask | C [Mn]Si]S] P [ Cr NiJCu] TiJAI]B] N [ Mo ] V[ Nb [ Ceq |Pem
Cast Ne x100 x1000 x100 x100 x 1000 x100
243235 |19 |86 |17 |17 {12 {2 2 (2 Jo.t |46 |18 |7 1 5 4 33
243236 |18 {90 |17 |14 [13 |2 2 {2 {02 |42 |15 |7 1 5 5 33
IMpumeuanue / Note
"Prime hot rolled alloyed Steel plates Boron 0,0015%-0,0030% "
YKa3aHHbIW B HacTosliljeM cepTUhuKkaTe ToBap COOTBETCTBYET N0 Ka4ecTBy AeHCTBYIOWMM M U TEXHUECKUM
YCNOBYAM. ‘ )
It is hereby certified that the quality of goods mentioned in this certificate is )fe]dssV j€'stardards and
specifications. o )
Moamyce = Itamn\akcnapTa
Signature /N ©// Receivihg agent’s stamp
hata '
Date mamﬂf‘??_/




